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Pton) Table2 Dimension of Specimens

.EV[UPP” Yield Load Py

speci Flange  [web Thickness [Length  [Ecamiricity [Section D d .
men No. |75 mm | d mm tmm Cem e mm |5 emt a h 74

41-A-35 | 1808 | 219.3 | 5.83 | 66.9 | 22 | 46.65 | 0824 | 37.6 | 0100
. - ) 4-A-40 | 2054 | 8.0 | 592 | 75.8 | 25 | 5368 |0.828 | 41.9 | 0101
Static Yield Load Py Inlthl. Point of . wAs 2300 2800 595 89 | 28 [60.69 0821 | 7.1 | 0100
R e Strain Hardening  [;"aT50 | 255.5 | 305.0 | 583 | %.0 | 3! |6583 | 0827 | 53.0 | 0100

N W-A55 | 280.6 | 3397 | 596 [102.9 | 34 |73.94 | 0826 | 57.0 | 0300

2] Table 8 Buckling Test Results

B = . . Py
M(A.E) A: Section Area of Tensile Coupon specimenne. | HE | H[E | & ed Purt Puy % ;ym
——— T 41-A-35 [1.315 |1.084 |123.76 | 1015 |102.8 |107.6 | 0.820 | 0.831 |.
10 20 30 e 10'4'0) L1-A-40 |1.465 |1.213 [%2.40 | 1150 |116.3 |118.7 | 0.808 | 0.817
X

41-A-45 [1.647 [1.352 [161.00 [119.0 [122.0 [129.0 |0.739 |0.758
41-A-50 |1.853 [1.533 {174.60 [110.0 |112.8 [114.0 [0.630 [0.646
41-A-55 [1.993 [1.646 |196.20 [114.0 [119.5 |122.0 |0.581 ]0.609

Fig.3 Load-Strain Curve of Tensile Coupon Test
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